
MONROE PRO 
4 SIK TURBO 
SHADOW

www.enders-germany.com 838533



2



3

838533

Vers.-Nr.: 221222

MONROE PRO 4 SIK TURBO SHADOW 

Nr. Beschreibung Menge

25 Türstopper 1
26 Gasflaschenhalterung 2
27 Bodenplatte 1
28 Räder mit Feststeller 4
29 Seitenverkleidung rechts 1
30 Leiste rechts 1
31 Rückwand 1
32 Utensilienhaken 6
33 Seitenkocher 1
33A Seitenkocher Blende 1
33B Seitenkocher Blende 1
34 Brenner Seitenkocher 1
35 Topfrost 1
36 Gasdruckregler und Schlauch 1

A Schraube M6x12 40

B Schraube M4x10 2

C Schraube ST4x10 18

D Schraube ST4x14 4

E Hutmutter M6 6

F Schraube M5 x 10 6

G Maulschlüssel 1

H Befestigungswerkzeug 1



A
A

A A

17

27

4

17 1

27 1

A
M6x12

4

01



A
A

A A

29

A
A

AAA

A
31

5

838533

Vers.-Nr.: 221222

03

02 

31 1

A
M6x12

6

29 1

A
M6x12

4

MONROE PRO 4 SIK TURBO SHADOW 



A A

AA19

28 28

28

28

G

6

05

04

19 1

A
M6x12

4

28 4

G 1



A

A

A A

26

A
A

25

7

838533

Vers.-Nr.: 221222

07

06

25 1

A
M6x12

2

26 2

A
M6x12

4

838533MONROE PRO 4 SIK TURBO SHADOW 



30

A

A A

A

A

A

A

A

6

C

C

18

8

08

6 1

30 1

A
M6x12

8

09

18 1

C
ST4x10

2



20

24

H

20

20

H

D

D

D

D

21

22

23

20

24

9

838533

Vers.-Nr.: 221222

10

20 1

21 2

22 4

23 4

24 1

D ST4x14 4

H

838533MONROE PRO 4 SIK TURBO SHADOW 

1



13a

14

A

A

A

A

7

A

A

13b

10

13A 3

13B 1

14 2

A
M6x12

6

12

11

7 1



12A

12

C

C

C

C
C

12B

C

F

F

11

838533

Vers.-Nr.: 221222

14

13

12 1

12B 1

F M5×10 3

C ST4x10 2

12 1

12A 1

C ST4x10 7

838533MONROE PRO 4 SIK TURBO SHADOW 



12

16

15

12 1

32 3

E
M6

3

6mm 

Loosen the screws(4 PCS), keep 6mm gad, as shown
#.Remove the M4x15 screws (1PCS) from the grill

#

Hang the left side table shell assembly(12) on the pre-fixed screws, 
then tighten the screws with a screwdriver
#.Attach the left side table shell assembly(12)  with the M4x15 screw
(removed 1PCS)

32

12

E

#



33

33A

C
C

C

33B

C
F

F

13

838533

Vers.-Nr.: 221222

18

33 1

33A 1

C ST4x10 5

33B 1

F M5×10 3

C ST4x10 2

17

838533MONROE PRO 4 SIK TURBO SHADOW 



6 mm

Loosen the screws(4 PCS), keep 6mm gad, as shown
#.Remove the M4x15 screws (1PCS) from the grill

#

Hang the right side burner shell assembly(33) on the pre-fixed screws, 
then tighten the screws with a screwdriver
#.Attach the right side burner shell assembly(33)  
with the M4x15 screw (removed 1PCS)

#

32

33

E

14

20

19

32 3

33 1

E
M6

3



B

B

34

35

15

838533

Vers.-Nr.: 221222

21

22

35 1

34 1

B M4×10 2

838533MONROE PRO 4 SIK TURBO SHADOW 



23

15 1

15

16

16

24

16 1



A

A

9

17

838533

Vers.-Nr.: 221222

25

26

9 2

A
M6x12

2

838533MONROE PRO 4 SIK TURBO SHADOW 



8

10

18

27

8 1

28

10 1



2 1

5
4

3

3 2

4 1

5 2

19

838533

Vers.-Nr.: 221222

29

30

1 1

2 3

838533MONROE PRO 4 SIK TURBO SHADOW 



11

31

11 1

36 1

Enders Colsman AG
Brauck 1
D-58791 Werdohl, Germany
Tel +49 (0) 2392 - 9782 30

www.enders-germany.com 221222




